
Measurement 216 (2023) 112928

Available online 26 April 2023
0263-2241/© 2023 The Author(s). Published by Elsevier Ltd. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-
nc-nd/4.0/).

Municipal wastewater reclamation: Reclaimed water for hydrogen 
production by electrolysis – A case study 

Piotr Zawadzki *, Beata Kończak , Adam Smoliński 
Central Mining Institute, Plac Gwarków 1, 40-166 Katowice, Poland   

A R T I C L E  I N F O   

Keywords: 
Green hydrogen 
Electrolysis 
Wastewater treatment 
Municipal wastewater 

A B S T R A C T   

This paper presents an analysis of a treatment system selection for municipal wastewater stream based on the 
[...]
cost may amount to about US$10.5/kg H2. At longer periods of equip-
ment operation, the production costs decrease to about US$2.05/kg H2 
[38,50]. Generally, hydrogen production by electrolysis is competitive 
relative to other methods, e.g. sewage sludge pyrolysis or steam 
methane reforming [31]. For comparison, the estimated cost of 
hydrogen production by sewage sludge pyrolysis may amount to about 
US$1.2–2.2/kg H2 [51]. The cost of hydrogen production by steam 
methane reforming ranges from about US$1.14/kg H2 in the case of 
large systems to about US$3.19/kg H2 for smaller systems [31,52]. 

Regardless of the feedstock, the water supplying an electrolyzer must 
first be purified and demineralized. Current research [49] indicates that 
water from the public water network is the most appropriate source of 
water for electrolysis due to the lower supply risk, lower costs, and the 
lack of complex processes for obtaining legal permissions. However, 
given the global water crisis and the dynamically changing formal and 
legal conditions related to the necessity for obtaining the relevant hy-
drological legal permits to draw water from the public water network, 
and considering Regulation 2020/741 of the European Parliament [8], 
alternative opportunities and sources of water for electrolysis should be 
investigated. Therefore the economic, environmental, and social factors 
should be considered before any final decisions are taken. Literature 
data indicate that treated municipal wastewater may constitute an 
alternative source of water for supplying electrolysis [49,53]. An 
advantage of the water reclaimed from municipal waste is its low 
hardness compared to the water drawn from the public water network 
(potable water quality). 

The water supplying an electrolyzer should meet the requirements 
for deionized water and exhibit a conductivity of < 5 μS/cm; therefore 
depending on the quality of the treated wastewater, the following 
treatment processes may be necessary: accelerated filtration, chemical 
treatment (pre-treatment before membrane processes), ultrafiltration 
(UF), nanofiltration (NF), reverse osmosis (RO), ion exchange (IE), 
electrodeionization (EDI). Treatment by reverse osmosis and ion ex-
change is commonly applied before electrolysis to produce water with a 

P. Zawadzki et al.                                                                                                                                                                                                                              

D
o

w
nl

o
ad

ed
 f

ro
m

 m
o

st
w

ie
d

zy
.p

l

http://mostwiedzy.pl


Measurement 216 (2023) 112928

3

sufficiently low conductivity. 
The decision to select a technology for water production from 

municipal wastewater must be preceded by the appropriate physico-
chemical and biological analyses of the wastewater and by determining 
the available volume of waste as well as the water demand, and not 
exclusively for water production by hydrolysis. Commercial software for 
selecting membrane modules, provided by their producers, such as e.g. 
Winflows (Suez), IMSDesign (Hydranautics), or WAVE (DuPont Water 
Solutions), is very useful in the process of designing the appropriate 
membrane system for water reclamation from municipal waste for the 
production of water intended as an electrolyzer feedstock. This work 
presents the process of separation system selection for water reclama-
tion from municipal wastewater, comprising pre-filtration, ultrafiltra-
tion, and reverse osmosis, utilizing the WAVE software by DuPont Water 
Solutions. This work aims to select a municipal wastewater pre- 
treatment technology for producing water of the quality required in 
the process of electrolysis using the WAVE software. Various membrane 
process systems (ultrafiltration, reverse osmosis) for producing water of 
a purity class of at least 3, i.e. with a conductivity of under 5 μs/cm, were 
evaluated. The WAVE software has thus far not been applied for mem-
brane process modeling in terms of producing water from municipal 
waste that would fulfill the requirements for electrolysis. The primary 
advantage of the selected software is the user-friendly interface and the 
possibility of robust user panel management. Furthermore, membranes 
available on the market can be modeled in the WAVE software, which is 
unique compared to other programs. 

The purpose of this paper is to present the practical aspects of 
applying membrane process modeling software. The demand for the 
results of this work arises e.g. from the Communication from the Com-
mission to the European Parliament, the Council, the European Eco-
nomic and Social Committee, and the Committee of the Regions, “A 
Hydrogen Strategy for a Climate-Neutral Europe” [39]. For the 
hydrogen economy to be implemented effectively, it is necessary to 
enhance the capacity for conducting and advancing research, and 
consequently to introduce the developed solutions and technologies for 
utilizing hydrogen in power generation, transport, and industry, 
including the conduction of research on methods for obtaining and 
processing water for electrolysis. The tests performed as part of this 
work will allow water supply and sewerage companies to implement 
similar technologies in municipal and industrial sites within the scope of 
processes enabling secondary wastewater treatment for processing 
purposes (water reclaimed from waste as a source for producing 
hydrogen by electrolysis). 

2. Materials and methods 

2.1. Wastewater samples 

The treated wastewater was sampled in 2022 from a wastewater 
treatment plant located in one of the cities comprising the Silesian 
agglomeration (Silesian Voivodeship, Poland). The wastewater treat-
ment plant is continuously modernized to fulfill the requirements of 
local law and European Union Directives for WWTP with an efficiency 
of > 100,000 population equivalent (PE). The last major modernization 
took place in 2012 and resulted in an increase in nutrient reduction by 
optimizing the biological wastewater treatment process. The WWTP 
operates in a mechanical biological system. The mechanical part com-
prises bar screens, sand traps, and primary settling tanks, while the 
biological part consists of biological reactors. The tests were carried out 
in 2022 at the certified laboratories of the Central Mining Institute. To 
inhibit any biological activity in the sample and eliminate the adsorp-
tion of compounds on the glass vessel walls, the samples were stored at a 
temperature of 277,15 K until the time of analysis (for no longer than 
48 h), in compliance with the standard [54]. The analyses were based on 
composite samples (three samples mixed together, from which the 
average value has been obtained), as per [55]. The physicochemical 

parameters of the treated municipal wastewater are presented in 
Table 1. 

2.2. Water requirements for electrolysis 

The requirements concerning water (wastewater) quality vary 
depending on the electrolyzer manufacturer, but typically the produc-
tion of very pure hydrogen requires deionized water [49], i.e. water free 
of all solutes and pollutants, as pollutants may influence the reaction by 
deposition in the electrolyzers, on the electrode surfaces and/or in the 
membrane. The electrolyzer feedstock conductivity recommended by 
the American Society for Testing and Materials (ASTM) should amount 
up to about 5 μS/cm, or equal to the parameters for type I or II water per 
the requirements of standard D1193-06 [56], which corresponds to a 
conductivity of up to about 0.056 μS/cm and 1 μS/cm respectively. It 
was assumed that an optimal processing system should enable the pro-
duction of water with a conductivity no>5 μS/cm, therefore according 
to ASTM’s specification. 

2.3. Modeling in the WAVE software 

2.3.1. Design parameters of the tested wastewater 
The treated wastewater parameters adopted for the modeling in 

WAVE are presented in Table 2. The treated wastewater was charac-
terized by increased turbidity (>10 NTU), total suspended solids (TDS), 
manganese, and iron. The pollutant content in the wastewater exceeded 
the recommended maximum pre-RO pollutant index values. The final 
permissible pollutant index values depend on the manufacturer’s in-
structions and the applied membrane types. Wastewater treated by 
mechanical biological processes constituted the source for producing 
deionized water with a conductivity no>5 μS/cm. The wastewater 
treated before the membrane filtration process was characterized by 
turbidity lower than 20 NTU, total suspended solids under 30 mg/dm3, 
and a total organic carbon content under 20 mg/dm3. The adopted 
design temperature was 19 ◦C. The treated wastewater was pre-treated 
by pre-filtration processes on a sieve with a mesh of 100 μm and by 
ultrafiltration to an SDI of < 2.5. The application of an antiscalant was 
adopted to limit scaling – sodium hexametaphosphate (Na6P6O18). The 
efficiency of a single production process was adopted at a level of 
100 m3/h of water reclaimed from wastewater. For the analyzed pro-
cessing systems, at an average water recovery of 76.3 %, the municipal 
wastewater flow was about 133–145 m3/h, depending on the processing 
system (with or without concentrate recycling). 

2.3.2. Selection of wastewater treatment processes for reclaimed water 
The technology selection was based on the instructions of membrane 

manufacturers, including Lenntech [57,58]. The average conductivity of 

Table 1 
Characteristics of tested wastewater.  

Parameter Unit Treated municipal wastewater 

pH – 7.8 ± 0.2 
Temperature ◦C 19.1 ± 0.1 
Conductivity µs/cm 848 ± 42 
Turbidity NTU 16.8 ± 0.12 
Absorbance (λ = 254 nm) nm 0.196 ± 0.02 
COD* mg O2/l 32 ± 4 
TOC** mg C/l 5.2 ± 0.8 
Free chlorine mg Cl2/l < 0.1 ± 0.03 
Iron mg/l 2.41 ± 0.2 
Manganese mg/l 0.59 ± 0.09 
Chloride mg/l 132 ± 13 
Sulfate mg/l 103 ± 10 

* Chemical Oxygen Demand. 
** Total Organic Carbon. 
Number of samples: three samples mixed together, from which the average value 
has been obtained, according to [56]. 

P. Zawadzki et al.                                                                                                                                                                                                                              

D
o

w
nl

o
ad

ed
 f

ro
m

 m
o

st
w

ie
d

zy
.p

l

http://mostwiedzy.pl


Measurement 216 (2023) 112928

4

the tested treated municipal wastewater samples was 848 μS/cm, 
therefore reverse osmosis was selected as the final process for water 
production for electrolysis (Table 3). Both 1- and 2-pass processes were 
analyzed among the selected processing systems. Pre-treatment of the 
wastewater is required to prepare it for deionization. The membrane 
filters for RO are exposed to contamination by numerous substances, 
including natural organic matter, solids, colloids, bacteria, viruses, etc. 
The above pollutants can be removed by conventional treatment pro-
cesses consisting of coagulation followed by filtration (for media with 
low turbidity and total suspended solids – coagulants are added before 
filter bed entry). In the case of media with high turbidity and total 
suspended solids, additional stages of sedimentation are carried out 
before filtering the water/waste. Ultrafiltration is used with alternative 
pre-treatment methods (primarily for removing turbidity, suspended 
solids, and bacteria). In the case of membranes for reverse osmosis, 
antiscalant is dosed in as an addition to minimize the content of calcium 
carbonate and sulfates to prevent scale sedimentation (membrane 
fouling). Additional operations may include e.g. water chlorination or 
UV sterilization (eliminating bacterial flora responsible for biofouling), 
pH correction, free chlorine reduction, and degassing (CO2 removal). 

It was assumed that the municipal wastewater pre-treatment instal-
lation would comprise the following elements: sieve filter, ultrafiltra-
tion, and reverse osmosis. 

The sieve filter is a pipeline filtering equipment element that can be 
applied in various branches of industry to fulfill several filtration re-
quirements. The filter insert is located in a casing and is intended to 
remove solids. The sieve filter’s primary purpose is the mechanical 
protection of downstream devices. The sieve filter offers a filtration 
accuracy of 100–150 µm. Using ultrafiltration in wastewater treatment 
typically involves the removal of various suspended solids and dissolved 

organic matter with high molecular mass, usually > 5–10 nm [59], as a 
result of separation by sieving. UF occurs at a pressure of 0.5 to 10 bar. A 
standard UF installation is typically composed of several sections, 
comprising: water intake and pressure pumps, initial water preparation, 
ultrafiltration modules, backwashing, chemical treatment, and water 
conditioning [60,61]. Reverse osmosis makes it possible to remove very 
small pollutant molecules from a solution, which concerns particularly 
monovalent ions. Reverse osmosis is used for water treatment and to 
remove salts and other pollutants to improve the color, taste, and other 
properties of liquids. The process makes it possible to remove bacteria, 
salts, sugars, proteins, dyes, and micropollutants. The RO membrane 
molecular weight cutoff is < 200 Da. The applied pressure ranges from 
3.4 bar to 100 bar. The separation mechanism in reverse osmosis is 
described by the solution-diffusion model. The model assumes that the 
flow of specific components through the compact polymer membranes is 
determined by their solution in the polymer and by diffusion. The model 
omits the interactions between the membrane polymer and the diffusing 
component. The components undergo diffusion through the membrane 
under the influence of a thermodynamic impulse, i.e. the negative 
gradient of that component’s chemical potential. However, reverse 
osmosis is significantly different from other techniques of this type, such 
as ultra- and microfiltration. In RO processes, solution and diffusion 
constitute the basic separation mechanism, whereas the sieving effect 
does not occur at all [62,63]. 

2.3.3. Modeling a membrane filtration process 
The membrane filtration process modeling was conducted using the 

WAVE (Water Application Value Engine) software by DuPont (version 
1.82.824). The WAVE software is intended for designing and simulating 
the operation of treatment systems involving membrane filtration. 
WAVE is an integrated software for expert modeling, developed for 
designing treatment plants, including wastewater treatment plants. The 
program combines leading membrane technologies: ultrafiltration (UF), 
reverse osmosis (RO), and ion exchange (IE), into a single, compre-
hensive platform. The WAVE software is based on the diffusion model 
and integrates the model’s equations to simulate the flow of molecules 
through a semi-permeable membrane, and it is used to design and 
simulate the operation of water treatment systems involving UF, RO, 
and IE as constituent processes [64,65]. An attempt was undertaken to 
design a reverse osmosis installation for treated municipal wastewater 
deionization to use the wastewater as a feedstock for electrolysis. A 
computer simulation was carried out to verify the desired conductivity 
of < 5 µS/cm. Seven processing cases were subjected to analysis 
(Table 4). 

The conductivity of the filtrate after UF/RO, which determines the 
applicability of the reclaimed water in the electrolysis process (max. 5 
μS/cm), was the most crucial parameter on which modeling was 
focused. This work also involves the study of the factors determining: (a) 
operating costs (electricity consumption); (b) operating costs and in-
jection of reagents (pH of the filtrate); and (c) operating costs and the 
negative phenomenon of limescale deposition on equipment and thus 
reducing the efficiency of hydrogen production (cation and anion con-